



Version No.	D	Enable Time	2022.9
-------------	---	-------------	--------

No.	Part Name(Chinese)	Part Name(English)	Code	Qty	No.	Part Name(Chinese)	Part Name(English)	Code	Qty
1	六角头螺栓M10×20	Bolt M10×20	30209009	3	45	弹簧II	Spring II	10801008015	1
2	平垫圈10	Flat Washer 10	30403002	5	46	平垫圈8	Flat Washer 8	30403072	3
3	外压板	Outer Flange	10801008029	1	47	开口销2.5×18	Pin	30701093	2
4	内压板	Inner Flange	10801008036	2	48	大夹板	Workpiece Fence	10801008148	1
5	蝶形螺钉M6×12	Screw M6×12	30204006	2	49	直销	Vice Jaw	10801008149	1
6	边盖	Guard Cover	10801008182	1	50	六角头螺栓M8×20	Bolt M8×20	30209021	2
7	螺钉M5×55	Screw M5×55	30201092	4	51	小夹板	Vice Jaw	10801008038	1
8	弹性垫圈5	Spring Washer 5	30401011	6	52	螺母	Nut	10801008027	1
9	平垫圈5	Flat Washer 5	30403053	11	53	丝杆	Thread Bar	10801008033	1
10	输出轴	Output Spindle	10801008030	1	54	丝杆手柄	Rocker Handle	10801008121	1
11	轴承6204	Bearing 6204	30103145	1	55	轴用弹性挡圈8	Circlip for Shaft 8	30301027	1
12	轴承座	Bearing Seat	10801008119	1	56	六角头螺栓M10×155	Bolt M10×155	30209031	1
13	半圆键4×5×13	Woodruff key 4×5×13	30601006	1	58	六角锁紧螺母M10	Nut M10	30501062	1
14	大齿轮	Big Gear	10801008013	1	59	橡胶弯脚	Rubber Foot	10801008150	4
15	轴用弹性挡圈20	Circlip for Shaft 20	30301009	1	60	底座	Base	10801008017	1
16	轴承629	Bearing 629	30103115	1	61	六角螺母M8	Nut M8	30501059	2
17	头壳	Gear Box	10801008179	1	62	平垫片8×20×2	Flat Washer 8×20×2	30403082	1
18	弹簧I	Spring I	10801008014	1	63	六角锁紧螺母M6	Nut M6	30501067	1
19	自锁销	Self-Locking Pin	10801008145	1	64	六角头螺栓M6×20	Bolt M6×20	30209032	1
20	轴承6202	Bearing 6202	30103086	1	65	平垫片6×12×0.5	Flat Washer 6×12×0.5	30403059	1
21	转子	Armature	10801008040	1	66	链条扣螺钉M6×20	Screw M6×20	30206050	1
22	轴承6201	Bearing 6201	30103076	1	67	链条	Chain	10801008025	1
23	挡风圈	Air Deflector	10801008120	1	68	六角螺母M6	Nut M6	30501058	1
24	自攻螺钉ST5×65	Screw ST5×65	30202078	2	69	防护罩	Guard	10801008158	1
25	定子	Stator	10801008018	1	70	锯片350	Cutting Disc 350	21201006141	1
26	铝机壳	Housing	10801008115	1	71	轴承压板	Bearing plate	10801008151	1
27	铭牌	Nameplate	20302007194	1	72	附罩橡胶块(插销)	Block Rubber	10801008152	1
28	电源线3×1	Cord 3×1	10602006084	1	73	螺钉M5×30	Screw M5×30	30201083	1
29	电缆护套	Cord Sleeve	10801008146	1					
30	自攻螺钉ST4×14	Screw ST4×14	30202019	2					
31	电缆压板	Cord Anchor	10801008147	1					
32	螺钉M5×43	Screw M5×43	30201126	2					
33	自攻螺钉ST4×14	Screw ST4×14	30202020	4					
34	开关	Switch	10801008023	1					
35	左手柄	Left handle	10801008157	1					
36	右手柄	Right Handle	10801008156	1					
37	六角螺母M5	Screw M5	30501057	3					
38	刷握盖	Brush Cap	10801008032	2					
39	刷握	Brush Holder	10801008031	2					
40	碳刷	Carbon Brush	10801008034	2					
41	螺钉M5×10	Screw M5×10	30201055	2					
42	后盖	Rare Cover	10801008022	1					
43	螺钉M5×20	Screw M5×20	30201072	2					
44	横销	Lateral Pin	10801008153	1					
Version No.		D			Enable Time		2022.9		